Parts List

Sealweld

A CMC MATERIALS COMPANY

MONGOOSE PART NUMBERS AND DESCRIPTIONS

ITEM PART NUMBER QTY. DESCRIPTION
1 R-MG-PUMP 1 MONGOOSE PUMP
2 U-BOLT-1/4X1.25 2 BOLT, 1/4-20 UNC HEX SOCKET x 1.25 LONG
3 H-TF-3/8X1/4-SS 1 TUBE FITTING, 3/8 MNPT x 1/4 TUBING - SS316
4 H-TUB-1/4X1.65 1 TUBING, 1/4 DIAX 1.65 LONG - SS316
5 H-TF-1/4X1/4-ELB 1 TUBE ELBOW, 90 DEGREE 1/4 MNPT x 1/4 TUBING
) R-A8-19D 1 CAP, BARREL END
7 R-MG-BP 1 MONGOOSE BACKPLATE
8 R-A8-32 4 WASHER, 5/16" NOMINAL SIZE - STEEL
9 R-A8-45 4 NUT, 5/16-18 UNC LOCKNUT - STEEL
10 R-MG-SB 1 MONGOOSE SEALANT BARREL
11 R-A8-19C * 2 BARREL O-RING, #326 3/16 x 1 5/8 x 2 NITRILE
12 H-CPSG-2 1 GIANT BUTTONHEAD COUPLER
13 H-SV-ST1 1 STRAIGHT SWIVEL - 1/4 NPT x 1/2-27 NS TAPER
14 R-BL-ADP 1 BREECH LOCK ADAPTER
15 U-OR-328 * 1 O-RING, #328 3/16 x 1-7/8 x 2-1/4 NITRILE
16 H-HS-60XHP 1 SFT HP HOSE 1/4 DIA - 10,000 PSI
17 H-AD-4M4M 1 ADAPTER, 1/4 MNPT x 1/4 MNPT
18 H-SV-L1 1 L-SWIVEL 1/4 NPT x 1/2-27 NS TAPER
19 H-T-444 1 HIGH PRESSURE TEE - 1/4F x 1/4F x 1/4F NPT
20 H-GD-01C 1 HP GAUGE ASSEMBLY - 15,000 PSI
21 U-SSCREW-3/8 5 SET SCREW, 3/8-16 UNC SPRING LOADED BALL
22 R-MG-HPH 2 HAND PEDAL HOLDER
23 U-BOLT-3/8X3/4 1 BOLT, 3/8-16 UNC x 3/4 LONG STEEL
24 U-WASH-3/8 2 WASHER, 3/8 NOMINAL SIZE - STEEL
25 R-MG-RPLT 1 RELEASE PEDAL LOCK TAB
26 U-LNUT-3/8 1 LOCK NUT, 3/8-16 UNC - STEEL
27 R-A8-228B 2 U'-BOLT - 5/16-18 UNF X 1 7/8 MUFFLER CLAMP
28 R-MG-PH 1 PLUNGER HANDLE
29 R-MG-CRF 1 COUPLER RETENTION FITTING
30 R-A8-20F 1 PISTON CUP RETAINING NUT
31 R-HG-08H * 1 PISTON SEAL CUP 1 1/2 DIA. - LEATHER
32 R-A8-20D 1 PISTON ACTIV8 FW STYLE
33 R-MG-HAN-GRIP 3 MONGOOSE HANDLE GRIP
34 R-A8-20E * 1 PISTON QUAD-RING 1/8 x 1 1/4x 1 1/2 - NITRILE
35 R-A8-20C * 1 PISTON SEAL CUP 1 1/2 DIA. - NYLON
36 R-A8-20B 1 STOP, ACTIV8 PISTON
37 R-A8-20A 1 SCREW, 1/4-20 UNC x 1 ALLEN CAP
38 U-SSCREW-12X3/16 2 SET SCREW- #12-24UNC x 3/16 LONG
39 U-SSCREW-1/4X3/8 2 SET SCREW, 1/4-20 UNC X 3/8 LONG
40 R-MG-HAN 1 MONGOOSE HANDLE
41 R-MG-HRSP 1 HAND RETRACTABLE SPRING PLUNGER
42 U-HNUT-1/4 1 HEX NUT, 1/4-20 UNC - STEEL
43 R-BL-CAP 1 BREECH LOCK CAP
44 U-RPIN-3/32X1/4 2 ROLL PIN 3/32 DIA x 1/4 LONG - STEEL
45 R-MG-WH-ASM 1 *OPTIONAL* MONGOOSE WHEEL ASSEMBLY

* Included in Soft Seal Repair Kit — Part No. R-MG-RK-SS

The Major Repair Kit includes the Soft Seal Repair Kit parts — Part No. R-MG-RK-MAJ, as well as the
Enerpac repair kit P392FPK1 and hydraulic oil.

CRWALL
|



Sealweld®

A CMC MATERIALS COMPANY

PARTS BREAKDOWN

P W/ATAY

PRESSURE RELEASE PEDAL

PEDAL RETAINER

S/

=\

J D
s @F ) D) N7
Y N — Y
" @@ <o = 5 S
® ®
& @

® 606060 60 6 6 e G

FOOT PUMP PEDAL

A Do
Ly
e ,
T (

PUMP FRAME



